
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
[...]
CLASS V INJECTION WELL INVENTORY/AUTHORIZATION FORM 

Submit the completed form to: 

TCEQ 
IUC Permits Team 
Radioactive Materials Division 
MC-233 
PO Box 13087 
Austin, Texas 78711-3087 
512-239-6466 

Section 1. General Information (Instructions Page 90) 

1. TCEQ Program Area  

Program Area (PST, VCP, IHW, etc.): Click to enter text. 

Program ID: Click to enter text. 

Contact Name: Click to enter text. 

Phone Number: Click to enter text. 

2. Agent/Consultant Contact Information 

Contact Name: Click to enter text. 

Address: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Phone Number: Click to enter text. 

3. Owner/Operator Contact Information 

☐   Owner ☐   Operator 

Owner/Operator Name: Click to enter text. 

Contact Name: Click to enter text. 

Address: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Phone Number: Click to enter text. 

4. Facility Contact Information 

Facility Name: Click to enter text. 

Address: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Location description (if no address is available): Click to enter text. 

Facility Contact Person: Click to enter text. 

Phone Number: Click to enter text. 

For TCEQ Use Only 
Reg. No._______________ 
Date Received___________ 
Date Authorized__________ 

☐

Not Applicable



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 64 of 66 

5. Latitude and Longitude, in degrees-minutes-seconds 

Latitude: Click to enter text. 

Longitude: Click to enter text. 

Method of determination (GPS, TOPO, etc.): Click to enter text. 

Attach topographic quadrangle map as attachment A. 

6. Well Information 

Type of Well Construction, select one: 

☐   Vertical Injection 

☐   Subsurface Fluid Distribution System 

☐   Infiltration Gallery 

☐   Temporary Injection Points 

☐   Other, Specify: Click to enter text. 

Number of Injection Wells: Click to enter text. 

7. Purpose 

Detailed Description regarding purpose of Injection System:  

Click to enter text. 

Attach a Site Map as Attachment B (Attach the Approved Remediation Plan, if 
appropriate.) 

8. Water Well Driller/Installer 

Water Well Driller/Installer Name: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Phone Number: Click to enter text. 

License Number: Click to enter text. 

Section 2. Proposed Down Hole Design 

Attach a diagram signed and sealed by a licensed engineer as Attachment C. 

Table 7.0(1) – Down Hole Design Table 

Name of 
String 

Size Setting 
Depth 

Sacks Cement/Grout – 
Slurry Volume – Top of 
Cement 

Hole 
Size 

Weight 

(lbs/ft) 
PVC/Steel  

Casing      

Tubing      

Screen      



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 65 of 66 

Section 3. Proposed Trench System, Subsurface Fluid Distribution 
System, or Infiltration Gallery  

Attach a diagram signed and sealed by a licensed engineer as Attachment D. 

System(s) Dimensions: Click to enter text. 

System(s) Construction: Click to enter text. 

Section 4. Site Hydrogeological and Injection Zone Data 

1. Name of Contaminated Aquifer: Click to enter text. 

2. Receiving Formation Name of Injection Zone: Click to enter text. 

3. Well/Trench Total Depth: Click to enter text. 

4. Surface Elevation: Click to enter text. 

5. Depth to Ground Water: Click to enter text. 

6. Injection Zone Depth: Click to enter text. 

7. Injection Zone vertically isolated geologically? ☐   Yes ☐   No 

Impervious Strata between Injection Zone and nearest Underground Source of 
Drinking Water:  

Name: Click to enter text. 

Thickness: Click to enter text. 

8. Provide a list of contaminants and the levels (ppm) in contaminated aquifer 

Attach as Attachment E. 

9. Horizontal and Vertical extent of contamination and injection plume 

Attach as Attachment F. 

10. Formation (Injection Zone) Water Chemistry (Background levels) TDS, etc. 

Attach as Attachment G. 

11. Injection Fluid Chemistry in PPM at point of injection 

Attach as Attachment H. 

12. Lowest Known Depth of Ground Water with < 10,000 PPM TDS: Click to enter text. 

13. Maximum injection Rate/Volume/Pressure: Click to enter text. 

14. Water wells within 1/4 mile radius (attach map as Attachment I): Click to enter text. 

15. Injection wells within 1/4 mile radius (attach map as Attachment J): Click to enter 
text. 

16. Monitor wells within 1/4 mile radius (attach drillers logs and map as Attachment 
K): Click to enter text. 

17. Sampling frequency: Click to enter text. 

18. Known hazardous components in injection fluid: Click to enter text. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 66 of 66 

Section 5. Site History 

1. Type of Facility: Click to enter text. 

2. Contamination Dates: Click to enter text. 

3. Original Contamination (VOCs, TPH, BTEX, etc.) and Concentrations (attach as 
Attachment L): Click to enter text. 

4. Previous Remediation (attach results of any previous remediation as attachment M): 
Click to enter text. 

NOTE:  Authorization Form should be completed in detail and authorization given by the 
TCEQ before construction, operation, and/or conversion can begin.  Attach additional 
pages as necessary. 

Class V Injection Well Designations 

5A07 Heat Pump/AC return (IW used for groundwater to heat and/or cool buildings) 
5A19 Industrial Cooling Water Return Flow (IW used to cool industrial process equipment) 
5B22 Salt Water Intrusion Barrier (IW used to inject fluids to prevent the intrusion of salt 

water into an aquifer) 
5D02 Storm Water Drainage (IW designed for the disposal of rain water) 
5D04 Industrial Stormwater Drainage Wells (IW designed for the disposal of rain water 

associated with industrial facilities) 
5F01 Agricultural Drainage (IW that receive agricultural runoff) 
5R21 Aquifer Recharge (IW used to inject fluids to recharge an aquifer) 
5S23 Subsidence Control Wells (IW used to control land subsidence caused by ground water 

withdrawal) 
5W09 Untreated Sewage  
5W10 Large Capacity Cesspools (Cesspools that are designed for 5,000 gpd or greater) 
5W11 Large Capacity Septic systems (Septic systems designed for 5,000 gpd or greater) 
5W12 WTTP disposal 
5W20 Industrial Process Waste Disposal Wells 
5W31 Septic System (Well Disposal method) 
5W32 Septic System Drainfield Disposal 
5X13 Mine Backfill (IW used to control subsidence, dispose of mining byproducts, and/or fill 

sections of a mine) 
5X25 Experimental Wells (Pilot Test) (IW used to test new technologies or tracer dye studies) 
5X26 Aquifer Remediation (IW used to clean up, treat, or prevent contamination of a USDW) 
5X27 Other Wells 
5X28 Motor Vehicle Waste Disposal Wells (IW used to dispose of waste from a motor vehicle 

site - These are currently banned) 
5X29 Abandoned Drinking Water Wells (waste disposal) 
 

 



Technical Report 1.0 Exhibit A – Treatment Process Description
Page 1

Technical Report 1.0 Exhibit A – Treatment Process Description

Interim I  / Interim II Phases (1.5 MGD, 2-Hour Peak Flow 6.0 MGD, Outfall 001 Only)

(Note - superseded. Construction of all treatment units required for operation at the Final Permit Phase was 
completed as of October 7, 2022. The Buda WWTP has operated under the Interim III Permit Phase since 
October 7, 2022, pending completion of the proposed 24" effluent force main to Outfall 002).

The Buda WWTP uses the activated sludge treatment process, designed for single-sludge
nitrification, with fine bubble aeration. The activated sludge process is operated in complete-mix mode.
The treatment process also includes alum addition for phosphorus removal, chlorine disinfection, effluent 
filtration, and dechlorination using sodium bisulfite solution. Effluent is pumped through a 20-inch force
main to Outfall 001.

Interim I / Interim II Phases (1.5 MGD) treatment process units in order of flow through the WWTP include:

 Headworks with two mechanical screens and one manual screen;
 Influent flow measurement (Parshall flume with ultrasonic open-channel flow meter);
 One vortex grit basin with grit pump and grit washer/classifier;
 Headworks biofilters odor control system;
 Influent lift station;
 Influent flow splitter;
 Three aeration basins with fine-bubble diffusers;
 Four process aeration blowers;
 Alum storage facility and feed system;
 Clarifier flow splitter;
 Two secondary clarifiers
 Return activated sludge (RAS) pump station;
 Intermediate flow measurement for chemical dosing (Parshall flume with ultrasonic flow meter); 
 Three chlorine contact basins with fine-bubble diffusers for post-aeration;
 Chlorine storage building and chlorine feed system with an emergency scrubber;
 Three automatic-backwashing sand-media effluent filters;
 Effluent and NPW/Reuse pump station;
 Sodium bisulfite storage and feed system; and,
 Effluent flow measurement (closed-pipe ultrasonic flow meter).

Sludge processing units and ancillary facilities include:

 Waste activated sludge (WAS) pump station;
 Gravity thickener;
 Four aerated sludge holding basins;
 Four sludge aeration / effluent re-aeration blowers
 Decanted sludge pumping station;
 Sludge dewatering facility with two-meter belt filter press and polymer feed system; 
 Sludge drying beds with wedgewater-tile media;
 Operations building;
 Emergency influent holding pond;
 Plant drain lift station;
 Plant non-potable water system; and,
 Flood protection berms, stormwater holding pond, and storm drains.



Technical Report 1.0 Exhibit A – Treatment Process Description
Page 2

Interim III Phase (1.75 MGD, 2-Hour Peak Flow 7.0 MGD, Existing Outfall 001 Only)

The Interim III Phase has been in operation since October 7, 2022. Hydraulic capacity improvements have 
been made to the existing Buda WWTP treatment facilities in accordance with the Capacity Assessment 
and Rerating Recommendations for the Buda WWTP report dated March 20, 2015 and TCEQ’s approval
letter for the proposed capacity rerating dated July 3, 2015. The Interim III Phase facilities uses the 
activated sludge treatment process for single-sludge nitrification, with fine bubble aeration, operated in 
complete-mix mode. The Interim III Phase treatment process include alum addition for phosphorus 
removal, chlorine disinfection, effluent filtration, and dechlorination using sodium bisulfite solution. Effluent 
is pumped through an existing 20-inch force main to existing Outfall 001.

(Note - the description below is of the treatment process units designed and required for operation at the 
Interim III Permit Phase, however construction of all additional treatment units required for operation at the 
Final Permit Phase was completed as of October 7, 2022.)

Interim III Phase (1.75 MGD) treatment process units in order of flow through the WWTP include:

 Headworks with two mechanical screens and one manual screen;
 Influent flow measurement (Parshall flume with ultrasonic open-channel flow meter);
 One vortex grit basin with grit pump and grit washer/classifier;
 Headworks biofilters odor control system;
 Influent lift station (with expanded firm pump capacity to convey proposed 2-hour peak flow);
 Influent flow splitter;
 Three aeration basins with fine-bubble diffusers;
 Four process aeration blowers;
 Alum storage facility and feed system;
 Clarifier flow splitter;
 Two secondary clarifiers
 Return activated sludge (RAS) pump station;
 Intermediate flow measurement for chemical dosing (Parshall flume with ultrasonic flow meter);
 Three chlorine contact basins with fine-bubble diffusers for post-aeration (with weir elevations

adjusted to provide 20 minutes contact time at proposed 2-hour peak flow 7.0 MGD);
 Chlorine storage building and chlorine feed system with an emergency scrubber;
 Three automatic-backwashing sand-media effluent filters;
 Effluent and NPW/Reuse pump station (with expanded firm pumping capacity to convey proposed

2-hour peak flow);
 Sodium bisulfite storage and feed system;
 Effluent flow measurement (closed-pipe ultrasonic flow meter); and,
 Piping improvements will be constructed to eliminate air binding at vertical 90 degree downward

bends at the influent flow splitter, aeration basin effluent launders, and clarifier drop boxes, as 
recommended in the rerating study and approved by TCEQ.

The Buda WWTP Interim II Phase (1.75 MGD) sludge processing units and ancillary facilities include:

 Waste activated sludge (WAS) pump station;
 Gravity thickener;
 Four aerated sludge holding basins;
 Four sludge aeration / effluent re-aeration blowers
 Decanted sludge pumping station;
 Sludge dewatering facility with two-meter belt filter press and polymer feed system; 
 Sludge drying beds with wedgewater-tile media;
 Operations building;
 Plant drain lift station;
 Plant non-potable water system; and,
 Flood protection berms, stormwater holding pond, and storm drains.



Technical Report 1.0 Exhibit A – Treatment Process Description
Page 3

Final Phase (3.5 MGD, 2-Hour Peak Flow 14.0 MGD, Existing Outfall 001 plus Proposed Outfall 002)

The Buda WWTP Final Phase will use the activated sludge treatment process, designed for single-
sludge nitrification, with fine bubble aeration, operated in complete-mix mode. The Final Phase treat-
ment process also will include alum addition for phosphorus removal, chlorine disinfection, effluent
filtration, and dechlorination using sodium bisulfite solution. Effluent will be pumped through an existing 
20-inch force main to existing Outfall 001, and will also be pumped through a proposed 24-inch force 
main to proposed Outfall 002.

(Note: Construction of all treatment units described below was completed as of October 7, 2022. The 
Buda WWTP has operated under the Interim III permit phase since October, 2022, pending completion of 
the proposed offsite 24" effluent force main to Outfall 002 which is required for operation at the permit     
Final Phase.

Final Phase (3.5 MGD) treatment process units in order of flow through the WWTP include:

 Headworks with four mechanical screens and one manual screen;
 Influent flow measurement (two Parshall flumes with ultrasonic open-channel flow meters);
 Two vortex grit basins with two grit pumps and one grit washer/classifier;
 Two headworks biofilters odor control systems;
 Influent lift station (with expansion of firm pump capacity to convey proposed 2-hour peak flow);
 Influent flow splitter (expanded with capacity to convey proposed 2-hour peak flow and RAS);
 Six aeration basins with fine-bubble diffusers;
 Four process aeration blowers with structure and conduit for four future additional blowers;
 Alum storage facility and feed system;
 Two clarifier flow splitters;
 Four secondary clarifiers
 Two return activated sludge (RAS) pump stations;
 Two intermediate flow measurement points for chemical dosing (Parshall flumes with ultrasonic

flow meters);
 Six chlorine contact basins with fine-bubble diffusers for post-aeration;
 Chlorine storage building and chlorine feed system with an emergency scrubber;
 Three automatic-backwashing sand-media effluent filters;
 Two automatic-backwashing cloth-media disk type effluent filters;
 Sodium bisulfite storage and feed system;
 Effluent flow measurement (Parshall flume and open-channel ultrasonic flow meter); 
 Dechlorination dosing/contact basin; and,
 Effluent pump station (with firm capacity to convey proposed 2-hour peak flow).

The Buda WWTP Final Phase (3.5 MGD) sludge processing units and ancillary facilities include:

 Waste activated sludge (WAS) pump station;
 Gravity thickener;
 Four aerated sludge holding basins;
 Four sludge aeration / effluent re-aeration blowers
 Decanted sludge pumping station;
 Sludge dewatering facility with two-meter belt filter press and polymer feed system;
 Operations building;
 Plant drain lift station (expanded to accommodate additional treatment process return flows); 